DF250RT-20 &4+ H 3 & 1t
DF250RTB-20 PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard. To find out the name, Item

code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out the
name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.




&shHl Engine

-

i 5 LD A B Ay
NO. Code name Chinese Description Q ty

1 01010082 AL Engine 1

2 01030008 Ak Carburetor Assy 1

3 06990001 TR eSS Secondary Fiflter 1

4 06030002 0.2 VaAsoLIne Tibe 5oy

5 12010007 8. 5 0il Tube Clip 4

6 01040049 ZHERE MR 17200-G05-001-01 1

7 01020080 AR 1




AT L RS BT A 2R 4 Cylinder Head ASSY/Cylinder ASSY

Fr e DS D ER HE L
NO. ITtem Code Chinese Description Q ty
1 | 91201-1006-00000X  CB125 MLk 2% 36 L2 BIMS (114K Cap Nut M8 4
2 93301-80852018000 | CB125:5 JZ WA RF4A 4 8. 5 X 2 X 18 | Cap Nut Copper Washer 8.5x2x18 4
3 | B166740A06003570X GB16674/Mti2HEM6 X 35 (24 (14 Bolt M6x35 4
4 | 11230-1006-00000G | CBI25J1”S 1% 75 (6806) Cover, Valve Chamber 2
5 | 90101-20350000300 ' CB125" 11750735 X 3 (k) | Valve CoverO-ring 35x3 2
6 81300-1006-0000  CB12581-k 1€ ZE#44 (CB125H4) Spark Plug 1
7 | 91521-08001400000 TORELIEH8 X 14X6. 3 Pin 8x14x6.3 2
8 11015-1006-0000 CB125IRR K ith 2& Casing Cap 1
9 | 1122B-MEO05-000086 | cB2500-G4iL k414 GRR I 1t 6806)M8/58 Cylinder Head Assy 1
10 | 90101-20335000300 | CB125i< 450K 33 5X3 (kD) Inlet Pipe O-ring 33.5%3 1
11 91127-1006-0000 | cBI25Mt i xkigts (i@ 1:27m)|  Inlet Pipe Stud Bolt 2
12 15800-L044-0041  CB2003ES % 4H 4 (JQ-9XHB) Inlet Pipe Assy 1
13 | B061700006000090X  GB6170MZHEM6 (22 H %) Nut M6 2
14 | B057830006002070X GB57S34ZFEM6 X 20 (22 (4 4%) Bolt M6x20 2
15 | B061700008000090X  GB6170MZHEMS (22 H %) Nut M8 2
17 | 91138-1008-01000X | C6125D4T Sk 10K ERMS X 38 (24 E15%) Stud Bolt M8x38 2
18 | B166740A06012570X  GB16674/NEAEAEM6 X 125 (22 H4EE) Bolt M6x125 1
19 | 93301-3062201300B | 70HLk k26, 2X 2X 13 (F14) Washer 6.2x2x13 1
20 | 91521-10002000000  CG125fHI5E 74410 X 20 Pin 10x20 2
21 | 90101-20750000265 | cB125%fT 3k 7 %077 875 X 2. 65 (JkEA) | Cylinder Head O-ring 75%2.65| 1
22 | 90202-1006-0000 = CBI25JHIHL L/ ik ###%  Cylinder Head Gasket 1
23 | 11227-1006-100186 | CB125RHI Lk 75 (%:3) CDI 6806 | Left Cover of Cylinder Head | 1
24 | B166740A06002070X GB16674/MLIZHM X 20 (22 [145) Bolt M6x20 2
25 | 9022B-ME05-0000 | CB250D-G* KLk % #4840 4 (4 )@) | Cylinder Head Gasket Assy, 1
26 | 1110B-ME05-000086 | CB250D-G" A B 44: (AT 47250 6806) Cylinder Block Assy 1
27 | 90205-J025-0000 CB150D" S il A% 4 4 Cylinder Block Gasket Assy| 1




S ML #HICamshaft & Valves

i 5 D e o 4 R NGy Ay
NO. ITtem Code Chinese Description Q ty
1 | 15403-1006-0000 = CBI125FHIS[ TR BRIATT0EEE - Nut,valve Clearance 2
2 15404-1006-0000 | CB125MHS 1[I B AFT4R4T | Screw, Valve Clearance 2
3 | 1540A-1006-0000 CBI25MIR IR S | Rocker Arm ASSY, valve | 2
4 15707-1006-0000 CB125MS 114813k Valve Locker 4
5 | 15705-1006-0000  CB125H1/< I35 s (1) Spring Seat(upper) 2
6 | 15710-1006-0000 | CBI25JHIS 1PN 41# 414 | Inner Out Spring Assy 2
7 | 1572B-1008-0000 CG125D4%4 i B4 & Seal, Valve Stem 2
8 | 15708-1008-0000 CG125DX |13 HapE (F) Spring Seat(lower) 2
9 | 15706-1008-0000 | CG125D" ] #haHi JAE gl () Spring Seat(lower) 2
10 | 15702-LA74-0000 = CB200-CHES 1] (MEIEE4:) Exhuast Valve 1
11 | 15701-LA74-0000 CB200-CHES ] Intake Valve 1
12 | 1553A-ME05-0000 CB250D-GH#54% S 1Atk & Chain Guide Plate 1
13 15301-L044-0000  CB200IEHT MBhEEFE (34)  Timing Driven Sprocket = 1
14 | B057830006001270B GB578342#:M6X 12 (F44%) | Bolt M6x12(white zinc) | 2
15 | 1532B-MEO05-0000 | cB250D-GiEi a4k 44 (7X 104 #4746 Sprocket Chain 1
16 | 1552A-ME05-0000 CB250D-G4% 5% ik EAR 41 & Tension Plate ASSY 1
17 93301-70851514000 70514447 #4 08, 5X 1. 5X 14 Washer 8.5x1.5x14 1
18 191109-1006-00000X | CB12515k & 2% - dhiZAe (F4%) Tensioner Axle Bolt 1
19 | 90211-1049-0000 CB125D 7K 5 8% 2% 4 £ Tensioner Gasket 1
20 | 1554B-1049-000086 CB125D5K X #%4H & (6806) Tensioner Assy 1
21 |B000700106001670X GB70. 1H24TM6 X 16 (22 [14%) Bolt M6x16 2
22 190101-20090000180 CBI255K % #0/E9X 1. 8 (k) Tensioner O-ring 9%x1.8 1
23 | 91120-1006-0000 | CB125fHI5k B i24:M6 X 10| Tensioner Bolt M6x10 1
24 15402-1006-0100 | CB12581-24"< 142 %l (PDK% ) Rocker Shaft 2
25 | 15100-ME05-0003  CB250D-G el {4 (TPT#i7&) CB250D-G Cam Shaft Assy 1
26 11201-1006-0000 | CB125/1“ 1148 il %8 A28 Rocker Arm Positioning Plate. 1
27 | B008190106001620B GB819. 1HZE£TM6 X 16 (FH%%) Screw M6%16 1
28 | 2143B-L044-0000 CB200%E 264 IR 41 & Chain Protect Plate Assy =~ 1
29 B166740006001670B |GB16674 KA IEHEM6 X 16 (F14%) Bolt M6x16 1




43 Crankcase Cover 1

lid i I L 4R e B
NO. Item Code Chinese Description Q ty
1 | B166740A06004070X | GB16674/NMEIZHM6Ex40(2% A 48E) Bolt M6x40 10

2 | B166740A06005070X  GB16674/NMEIZHM6x50(2% F4E) Bolt M6x50

3 12426-1008-0000 CG125DAH L WL %2 T 0Oil Lelve Sight Window
4 90304-1006-0000 | CBI1258 & St 16x28x7( T 5 Hz) Oil Seal16x28x7

5 2242A-1A18-01000F PZI25E A ##EMEH S Controling Arm ASSY,Clutch
6 90101-30087000190 CB125M#I# M O B8, 7x1.9GHMEIE) O-ring 8.7x1.9

7 22427-1006-0000 = CB125H1 25 & 2835 PV 388 | Clutch Controlling Arm Spring
8 | B0087901030120000 GB879.14H 3x12 Pin 3x12

9 1 14301-1006-01000G | CB125RIHLI R A (BT HE %) 1k Oil Gauge ASSY

10 190101-10180000300 CG125#LiROTERE 18x3(T HEKL)  Oil Gauge O-ring 183
11 12421-1008-660063 | cciospsitisismss e (k) 6051t | Cover COMP. Right Crankcase

—
[\l

91521-08001400000

TOENIE8%14%6.3

Pin 8x14%6.3

—
w

90206-1008-0000

CG125DA5 il 4 55 25 7

Gasket, R.Crankcase Cover

—
o~

B166740A06002570X

GB16674/NEIZHEM6x25(2% HEE)

Bolt M6x25(blue white zinc)

—
(S}

B166740A06003570X

GB16674/NEIZHMEM6x35(2% FHEE)

Bolt M6x35(blue white zinc)

—
>

B008180006001220X

GBS818IZ4TM6x12(2% A 5%)

Bolt M6x12(blue white zinc)

—
-3

B166740A06005570X

GB16674/NEIZEMOX55(2% FHEE)

Bolt M6x55(blue white zinc)

—
o

B166740A06003570X

GB16674/NEIZEM6x35(2% FHEE)

Bolt M6x35(blue white zinc)

—
©

B166740A06002070X

GB16674/NEIZHEM6x20(22% HEE)

Bolt M6x20(blue white zinc)

[\l
(]

B166740A06006070X

GB16674/NEIZHEMOx60(2% FHEE)

Bolt M6x60(blue white zinc)

[\l
—

B166740A06002870X

GB16674/NEIZHEM6x28(2% FHEE)

Bolt M6x28(blue white zinc)

[\l
[\l

90204-1049-0000

CB125D /. il 47 iy 26 2 3 34

Gasket, L.crankcase Cover

[N}
w

91521-08001400000

TOENIHI8%14%6.3

Pin 8x14x6.3

o
=

92102-1008-0001

CG125D &y Ak (L 2%)

Oil Bearing

o I N T I i N T IS [ SO (S by N NN (SO i O R OSSP Y N S (S S O T I S Sy UG (e




m#h4E 3% Crankcase Cover 2

¥ 5 S H JE 3 A FR s L)
NO. ITtem Code Chinese Description Q ty

25 | 12301-1049-000063 | cB125D % #héliA AT s[FI4R (i) 6805]  Front part, L.Crankcase Cover 1

26 190101-10132000265  c100/h#fLiEOH M 13.2x2.65( T Hi5MZ)| Manhead O-ring 13.2x2.65 1

27 112303-G011-00000G  C100/MIFLEE (1%%) Cap, Small View Hole 1

28 190101-10274000265 C100k#FL %50 27.4%2.65( T i) O-ring 27.4x2.65 1

29 | 12307-1008-10010G | co125pz it 244 i (ZONGSHEN #iitu # (1%4) | Decoratecover L.Crankcase Cover 1

30 190101-10630000265 | CB125DU 0T B 63%2.65( T i) O-ring 63x2.65 1

31 | 12308-1049-01000G | cB125DXUBE R [ M (236 H4%]  Cover,Reduction Gear 1

32 | 12302-1049-430063 | cB125D7% Hirfh#ti = #[(CB125D-PT-13#) 6805] | Rear Part,L.Crankcase Cover 1




AR

S Clutch ASSY

CLUTCH

Fr 5 4 R B L)
NO. Item Code Chinese Description Q ty
1 | 22150-LA73-0100 | CG200-A/K¥-3#B & 584844 Out Case Cover, Clutch 1
2 22002-1006-0000 = CB125fHI B & 581 f ok Washer For Spline 1
3 | 22122-LA73-0000 = CG200-A/KA B & 44 | Pressure Board,Clutch 1
4 | 22214-LA73-0000 | CG200-A7KA B & 2% Bl BEHE H Drive Friction Dics 7
5 22215-J034-0000 |CG150D& & #% Bl EEHEE Fr(754)|  Outer Friction Dic A 6
6 | 22105-LA73-0100 CG200-A/K&-3#E&4s+H.00%|  Central Sleeve,Clutch 1
7 | 22142-LA73-0000  CG200-A7/K¥A B & 2ok Clutch Spring 6
8 22121-LA12-0000 CG200D-BE & 28 iy i Cluct End Cover 1
9 91129-]J034-00000B | CG150DE5 & 885 2 £ MS %20 [14F) Bolt M5x%20 6
10 | 22403-1006-0000 CBI125IES & S HEAT Pushing Rod,Clucth 1
11 92102-00000016003 7K (16003) Bearing (16003) 1
12 91403-1008-0000 CG125D&E A 25141820 Elastci Check Ring 1
13 | 22000-LA73-0903 | CG200-A7KA-3#2 4 2% 5 | Clutch Assy(Without Bearing) 1




HUHZR B/ DL eI 4% 3B+ 011 Pump/ 0il Filter

i e DS D ER i L
NO. ITtem Code Chinese Description Q ty
1 14200-1A20-0100 = SBI125-2#HLiH &S A8 a4 Oil Filter 1
2 | 14201-1006-0000 | CBI125FIAL i €IS 28 il i 0il Pipe 1
3 | B008190105001220B  GBS819.1#2£TMS5x12( 14¥) Screw M5x12 3
4 | 14202-I006-0000 | CB125BIFLithEs 5% 2 i Spring of Oil Pipe 1
5 | 14207-1A20-00000W | SB125#1 i 31€i% 2% 7 (M AL E4L) Oli Filter Cover 1
6 | 14208-1006-0000 | CBI125FHIAL e 28 T 148 Oli Filter Pin 1
7 | 90209-IA20-0000 = SBI25JEi 2% i i 2 &f Gasket ,0il Filter 1
8 | 91203-IA20-0000 SB 1251y BT % 5 B Oli Filter Nut 1
9 22004-1006-0000 | CBI1258HIEs & 2R REA 2B 16.5x2x27 Dish Washer,Clutch 1
10 | 14203-IA20-0100 SB125-2#HLih T #s4% 201 Rotor Assy.of Oil Filter 1
11 | 23101-1006-0000 CB125HIEBhtA Primary Drive Gear 1
12 190101-10094000240 cG125HLihZEOMIE9.4x2.4( T k) O-ring 9.4x2.4 2
13 | B008190104001020B GB819.1#R4TM4x10(H4¥) Screw M4x10 2
14 | 14108-L044-0200 | CB200MLiHZE i i (FEIEGR 4R i) Oil Pump Cover 1
15 | 14111-L044-0200 | CB200KLitiZE A% T- (B #k) | Inner Rotor, Oil Pump 1
16 | 14112-L044-0000 CB200HLiH ZE 4P 4%+ Outer Rotor, Oil Pump 1
17 | 14110-L044-0200 | CB200HLihZE A& (HE 40 15) Oil Pump Body 1
18 14102-L044-0001 | cB2008Li % st m=1.75 z=37 HuE= k) Gear,Oil Pump 1
19 | 14107-L044-0200  CB200HLif %2 % bR 40 15) Shaft, Oil Pump 1
20 14113-L044-0000 | cB200#L % % (sl M) | Gear Cover, Oil Pump 1
21 | B057820005002070B| GBS5782MEHMS5*20( H%¥) Bolt M5x20 2
22 | B008190106003020B GBS819.11E4TM6x30( H%¥) Screw M6x30 2
23 | 14100-L044-0000 | CB200MLIMZE EB{:(3 714 HIER) Oil Pump Assy 1




Hi#h4E Crankcase 1

i i AP Ep R & B
NO. ITtem Code Chinese Description Q ty
1 | B166740A06005570X | GB16674/NMEIZHEM6X55(2% F4E) Bolt M6x55 1
2 22422-T1A18-01000G | PZI125-2#B & 3N E T4 (A%)|  Clutch Cable Holder 1
3 91102-L044-0000 CB200<HLAk4¥EF:B(229mm),  Cylinder Stud Bolt B 1
4 91102-L044-0100 | CB200-2#< 6T k184 B(229mm)|  Cylinder Stud Bolt B 1
5 | B166740A06002870X GB16674/NtZHEMOX28(2% F14F) Bolt M6x28 2
6 | 1222B-ME05-010063 | cB250D-G# i e (ki 75 % 6805)  Right Crankcase Assy 1
7 192102-000HK212810 V4T Hli7&A(HK21x28x10) Bearing (HK212810) 1
8 | 18097-1008-0000 CGI25DESIEHAE 1 4 Clamp 3
9 | 12130-MA95-0200 | cGaso-3sim gt (e Rt R4z Pipe ASSY 1
10 191521-10001400000  CG125/15E (744 10x14 Pin 10x14 4
11 | 91101-KA35-0000 IB175-FCKHL X3k 442 A(240mm)| Cylinder Stud Bolt A240mm)| 2
12 | 90208-ME05-0000  CB250D-G i i 4 25 45 24 Crankcase Gasket 1
13 | 1431B-1006-0000 = CBI25BIHLIHILIEM 414 Olil Filter Strainer 1
14 14221-1006-0000  CBI125JHIHLIHIL JEME  Spring of Oil Filter Strainer 1
15 90101-20350000300 CB125 <[ 1 #5 O B 35x 3 (FEE) O-ring 35%3 1
16 | 11230-1006-00000W CBI125JHIS [ T= s (P #litk) Cover, Valve Chamber 1
17 90301-1006-0000 | CB125JI#H k8 i 45 14%28x7( T B k) Oil Seal 14x28x7 1
18 = 88001-1049-0500 CBI125DF4EAR(FLFE FrfY)  Gearshift Switch plate 1
19 91204-1049-0000 CBI125DFY BARIEEEM10 Nut M10 1
20 | 8803B-1049-050055 | cizsprs a4 crirsps Lissopzrpo | Gearshift Switch Lamp 1
21 12103-1008-0000 CG125DHL / Positioning Plate 1
22 | B166740A06001270B GB16674/NME 2 FEM6x 12(F4E) Bolt M6x12 1
23 | B166740A06005070X | GB16674/MLIZH4M6x50(2% F14E) Bolt M6x50 10
24 | 1212B-1A27-000063 CB1337c i 4hi4f2H4(6805)  Left Crankcase Assy 1




h#h48 Crankcase 2

Fr 5 A JE 3 A FR &= L)
NO. ITtem Code Chinese Description Q ty

25 | 92102-1008-0001 = CG125D il & (8 3k Bearing 1

26 92102-00000006204 B 7K (6204) Bearing (6204) 1

27 | 90303-1006-0000 | CB125[HIEN 4l E20x34x7( T FE ) Oil Seal 20x34x7 1

28 92102-000NK152312  JR4FHHA(NKIS5x23x12) | Bearing (NK15%x23%12) 1

29 92102-0000TM6202Z A (TM62027) BearingG (TM6202Z) 1

30 92102-00000006006 7 (6006) Bearing (6006) 1

10 11




HH A E AT 30 /15 22 Crankcase Connecting Rod ASSY/Piston

AR AT S0 / 4 2
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

i 5 (DS IE 3L 44 R s L
NO. Item Code Chinese Description Q ty

1 | 13103-ME05-0000 CB250D-Gif FE3f— Piston Ring 1 1

2 | 13104-ME05-0000 CB250D-Gif E3f Piston Ring 1 1

3 | 13120-ME05-0000 CB250D-GiH I & Oil Ring ASSY 1

4 | 1310A-ME05-0100 ~ CB250D-GiF ZEF 2 i, Pistonring ASSY 1

5 | 91401-1006-0000 CB125 15 ZE 844 Check, Piston Pin 2

6 | 13102-LA66-0000 CG200-A 7% FE4Y Pin Piston 1

7 | 13101-LE26-0000 CBB2003 % Piston 1

8 92102-00TMSCO6B42 /¢ HiAfi#i & (TM-SC06B42) | Bearing (TM-SC06B42) | 2

9 | 13220-ME05-0000 ~ CB250D-GHli #4214 | Connection Rod Comp3 | 1
10 | 91601-1008-0000 =~ CG125D¥[H#25x 14x4 Woodruff Key 1
11 | 13222-ME05-0000 | CB250D-GIE R £ 55 Drive Sprocket 1
12 | 1320B-ME05-0000  CB250D-G i AT &1 Crankshaft Connection Rod Assy 1

o110




AEZNHILM Transmission Mechanism 1

—40

i 5 B A K SO = A
NO. Item Code Chinese Description Q ty Y
1 193301-61521025000 CB125F 1L HESE 15.2x1x25 Washer 15.2x1x25 1
2 | 23222-LA73-0002 | CG200-A/K74 R4 5% Gear M-2 1
3 23222-LA73-0005 = CG200-A7KA = Hl5kS ki Gear M-5 1
4 23223-1006-0000 | CB125kI e[ R 17.3(20)x1.6x26) Washer17.3(20)x1.6x26 3
5 91402-D002-0100 | 705 Zh5H#4 B ¢18.5%1.2%022.1 | Start Axle Check Ring ¢18.5x1.2x¢22.1| 3
6 | 23222-LA73-0004 CG200-A7KA T H4Rs k#e Gear M-4 1
7 | 23222-LA73-0003 = CG200-A/KA FH3RS k% Gear M-3 1
8 | 23221-LA73-0000 =~ CG200-A7K/A EHtH  Transmission Main Shaft | 1
9 93301-62020527000 CBI125F: it #E# 8 20.2x0.5x27  Washer 20.2x0.5x27 1
10 | 23231-1008-0000 = CGI125DF:#liilEsh ke 4l & Final Shaft 1
11 193301-61521030000 CBI125F!% L34 8 15.2x1x30 Washer 15.2x1x30 1
12 | 23248-1008-0000 =~ CGI125DE!|#l )3 shid #r ik Gear 1
13 | 23203-1008-0003 | CGI125DaEHl )3 sk 5 Gear Bush 1
14 93301-51650524000 CG125Dg 411 HE:# 8 16.5%0.5x24  Washer 16.5%0.5x24 2
15 | 23242-LA73-0001 | CG200-A7K¥A Bl 1A% 14 %6 Gear C-1 1
16 | 23203-1006-0001 = CBI125/ Il 1A% 15 464 5 Gear Bush 1
17 | 23242-LA73-0003 | CG200-A7K ¥4 B3 4% 4 %6 Gear C-3 1
18 | 23242-LA73-0004 | CG200-A7K¥A ElTh44% 14 % Gear C-4 1
19 23241-1008-0000 CG125D-1# R4 B %S % | Transmission Counter Shaft 1
20 | 23242-LA73-0005 | CG200-A/K ¥ Eil4h 5k k% Gear C-5 1
21 | 23242-LA73-0002 | CG200-A/K ¥ Bl4h2R4 k% Gear C-2 1
22 193301-52001027000 CG125DE! % (L HE4 B 20x1%x27 Washer 20x1x27 1
23 | 23401-MA95-0001  CG250F3h%%(520.13) | Drive Sprocket(520.13) 1
24 | 23402-1006-0000  CBI25JHIE5) 4 [ € Fixing Plate, Drive Sprocket. 1

12 0




f&FHLF Transmission Mechanism 2

—40

}*%‘

i e

o &

B AR

Fpr

NO.

Item Code

Chinese

Description

25

B057830006001070B

GBS5783IEM6x10(H4¥)

Bolt M6x10

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

23220-LA73-0000

CG200-A/KA X &

Tansmmison Main Shaft

41

23240-LA73-0000

CG200-A7K¥%-1#F4H12H 4 | Transmmison Counter Shaft

42

23200-LA73-0200

CG200-A7K&-2#F Elf2H & Tansmmison Shaft ASSY

13 0




AENLM Gearshift Mechanism

i 5 (DS oL 3L 44 R N L
NO. ITtem Code Chinese Description Q ty
1 B0089401120000000 GB894.144[%(12 Circlip 12 1
2 24303-1006-0000 CBI125 ekt 3 Gearshift Plate Spring 1
3 | 24319-1006-0000 CBI125IIH kbR (TS FE brid) Gearshift Plate 1
4 24301-1006-00000C | CBI12skhaL e (Fik4 EERAS 4%)  Gearshift Shaft ASSY 1
5 24302-1008-0000 CG125DHu R4 [al {7 5L 3¢ Return Spring 1
6 193301-51400520000| CB 12514524 24 [ 14%0.5%20 Washer 14x0.5%20 2
7 | B0089401140000000 GB894.1#4 & 14 CirClip 14 1
8 124300-1006-00000C | cBi2skserips it cBI2sk TiE &4y Gearshift Lever ASSY 1

9

10

11 | 24107-1006-0000 CBI125P1 4% S A Gearshift Spork Shaft 1
12 | 24104-1006-0000 CBI125 g il A Pk X Right Fork, Countershaft =~ 1
13 | 24106-1006-0000 CBI125J1 =l & X Center Fork, Mainshaft 1
14 | 24105-1006-0000 CB125JIE il 72 4k X Left Fork, Countershaft 1
15 | 91126-1008-00000B CG125D T R4 & [E W2k () Bolt 1
16 | B0009300060000000 GB93ifi#6 Washer 6 1
17 | 24202-1006-0500 CBI125/H F 2 M (F AL EBRiY) Stopping Plate 1
18 | B0011901040100000 GB119.1444x10 Pin 4x10 1
19 | 24213-1006-0500 | CB125 i s FikY [E bkl 44 Gearshift Drum 1
20 | 24304-1006-0000 CB125J1I%E R AR #.5% Spring, Locating Plate 1
21 | 2434A-1008-0000 | cciaspsfeirafoamimi/mmEerey| — Locating Plate ASSY 1
22 | B057830006002070B| GBS5783MEHM6x20( H%¥) Bolt M6x20 1

o140




fG AL S Magneto ASSY

REELHL S B MAGNETO COMP

¥ 5 S H JE 3 A FR His L)
NO. ITtem Code Chinese Description Q ty
1 | 82120-IA27-000160 | cosuni rareavizp=mawmn usonzna . Stator ASSY, Magneto 1
2 82130-IA27-0200 | ceissmmbissrareaavioh wimsesakue — Rotor ASSY, Magneto 1
3 | B008230004001020B  GB8234Z4TM4x10(F%%) Screw M4x10 2
4 B0009300040000000 GB933#i#4 Washer ¢4 2
5 | B166740A06002870B | GB16674/NitiEM6x28(H%¥) Bolt M6x28(white zinc) 2
6 91106-1008-0000 | CG125DHFiHL % B M2 M10x36 Magneto Mounting Bolt M10x36. 1
7 191197-1008-00000C | CG 125D & #'5 [H424TM8x 18(R4¢) Overrunning Bolt M8x18(color zinc) 3
8 82130-1049-0301 | coizsposmirhseracaovsi fasmmmas  Rotor ASSY, Magneto 1
9 | 21300-LA73-0000 | CG200-AKA M E & s t@#) Overrunning Clutch Assy 1

15 0L




B ZIHLM Electrical Starter

HUA S
ELECTRIC STARTING MECHANISM

¥ 5 AR PR E L)
NO Item Code Chinese Description Q
82200-MEO05-020280 | cB2s0p-G-2#i shsublifssos wzk#zsoo)  Starting Motor ASSY

93301-51050518000

CG125DRU e # E10.5%0.5% 18

Washer 10.5x0.5x18

21402-1049-0000

CBI125D XA #8 il

Shaft, Reduction

2140A-L044-0100

CB200-2#XU LG e H A (—)

Gear, Reduction, 1

21401-L044-0000

CB200XU BRI 58 ()

Gear, Reduction, 2

82202-ME05-0000

CB250D-G L 2 25 Ji ]

CB250D-G Electric Machine Mounting Base Washer

2142A-IA27-0000

CB133/3 8 KikFeH & (R )

CB133 Plate Gear ASSY

N | OO W N

93301-E2203534000

CBI125D-2#4 . 1k 4 Bl 22%3.5%34

CB125D-2#Disk Washer 22x3.5x34

— = DN | = s >
< [

16 0L




2% Electric Components

Cadil

1 2 3 4 & |
8
lid 5 D e P ER B B
NO. Code name Chinese Description Q ty
1 01020028 15 FIMGO3B L2500 Ignition Coil 1
2 01020024 UK ER 4 ACDI-ZSZ09-000 CDlI 1
3 01020025 ke Sk Rectifier 1
4 01020027 4k FLA8MQJ10-ZS01A Relay 1
5 01020011 A A% Flasher 1
6 01020075 RAT 21 2% Headlight controller 1
7 10070001 LN Horn 1
8 10080063 BN Key Switch 1

E VAl




TR RS Second Inlet System (0072501101)

A A A
ek - - }i_' v." .
g = * & * 8
|y .
10
P2l L
B ‘ P
- - |
} 13 14 — |
16 15 { ‘
'\_.\:5‘-‘\5-_ \ C
o N\ 999
=
8
i 5 B A K g 4 R B LRy
NO. Code name Chinese Description Q ty
1 16156-1008-0100 ~ an - AEI8am BB 0 hecting Pipe 1
2 16157-1008-0000 — /N IEETAEEINCE I Hoop 2
3 | 16160-1008-0000 CG125D _iRZSJELRHAF Second Air Box Valve 1
4 16156-1008-0000 .57 - AIREATON 0 hection Pipe 1
5 16157-1008-0100 —/MTIEETEEEINCE I Hoop 1
6  18090-J034-0001 ""”"“I“*‘W"”i’“ Gas Pump 1
7 1809B-LA66-00000y VEYVVTVA M’E”‘mg‘ﬂ Tron Pipe 1
8 B166740A06001670X GB16674/J\7%?7]‘$M6><16 Bolt M6X16 2
9 90268-DA80-0000 PW70JE “AEHA A AL Paper Gasket 1
10 | 18110-LA66-0000 =&YV A2 MEATIRECE Rubber Pipe 1
11 18097-1008-0000 CG125DIE AEIAE 1 K Clamp 2
12 18092-1LA66-0000 = <VV A WHAMRECE Rubber Pipe 1
13 18097-1008-0100 CG125DK S AHME 11 F 4 Clamp 1
14 18092-1008-0103  J& AT 11 4% Rubber Pipe 1
15 18110-1008-0103 " \WHTIRECEZALTTL Rubber Pipe 1
16 02010351-2 AN 5 ettt M0

18 0L




2R )X Frame and Rear fork

lig 5 O 4 R ¥ 44 R K= Ay
NO. ITtem Code Chinese Description Q ty
1 0201-250RTB-20 A58 /DH250 KT Frrame 1
2 02012030 KWL R (D Upper engine hanger 1
3 02012031 KWL R CRD Lower engine hanger 1
4 02050069-2 CIEEEC) Front footrest ASSY right 1
5 02020069-1 H A HA 4 & Front footrest ASSY left 1
6 02050070-2 ExaEic) Fikey Rear footrest ASSY right = |
7 02050070-1 Rk ) Ry Rear footrest ASSY left 1
8 07010184 VS Shock absorber 2
9 02012007 Ja X Rera fork 1
10 02012024 BT A Chain tension 2
11 02012029 R AN R Front engine hanger 1

019 W




ZEIH Accessories of frame

lig 5 O 4R 44 R e Ay
NO. ITtem Code Chinese Description Q ty
1 02012019 RANHLAT 2SR Bracket of right engine cover 1
2 02012018 RN B 2 S AR Bracket of left engine cover| 1
3 02012010 Ja RIEEIR Rear brake pedal 1
4 07020128 Ji B AR Spring of rear brake pedal = 1
5 02012009 = 48 Side stand 1
6 07020127 s Spring of side stand 1
7 02012008 F Main stand 1
8 07020126 ESSE 0I5 Spring of main stand 1
9 02012011 ELES RS Bushing of brake pedal 1
10 02012012 Jia R ZE B AR A il Bushing axle of brake pedal 1
11 02012023 YN Bracket of bettary 1
12 02012020 LRI E S NES Bushing of battery bracket =~ 2
13 02012063 S R S Bracket of rectifier 1
14 02012016 JETRTF IS e Left bracket of handhold 1
15 02012015 JERF A Right brackt of handhold 1
16 02012025 JatT Rear handhold 1
17 02012032 FEAT [ 5E A Bracket of tail light 1
18 02012021 )5 B RE S e Bracket of license 1
19 02012022 JE BT S 48 Bracket of licenser light 1

20 1




B RS Steering ASSY

2"”&

/‘\o

3 s
2

G

11
14
15
16 f E
1
21
19 18
20

lig 5 O 4R 44 R K= Ay
NO. ITtem Code Chinese Description Q ty
1 02030797 J7 it Handle bar 1
2 10020082 AR S Handblebar end 2
3 02030793 J7 T4 B Up Handlebar lock 1
4 02030795 TR AR Lower handlebar lock 2
5 10020081-2 i Right handlebar grip 1
6 10020081-1 e Left handlebar grip 1
7 10010128 HEETR Right switch ASSY 1
8 10030022 FFHERAT A Left lever 1
9 10010127 THAEFR Left switch ASSY 1
10 02030794 EAR Upper shock linker 1
11 12030068-6 & Upper bearing 1
12 12030068-3 J7 AR T g R Nut of steering stem 1
13 12030068-2 TR RE Fixing nut 1
14 12030068-1 bl Dust cover 1
15 12030068-7 T 3K Lower bearing 1
16 02030796 77 A Stering stem 1
17 02012017 BN Plate of lock 1
18 07010183 CIR Y Front shock left 1
19 07010184 A AT I 2 Front shock right 1
20 09050006 ‘MRt (DOT) Orange reflector 2
21 12990044 BRI Circlip of speedcable 2

21 0




WG, ¥t Front wheel

i e B4 KR EE HE L
NO. ITtem Code Chinese Description Q ty

1 06010103 Hi%E G/ M 100/90-16 Front tire 100/90-16 1

2 02040400 AT45%E /HD250/2. 15-16 Front rim 2.15-16 1

3 04020064 IR SIEE Front brake disc 1

4 10040095 N E Speed counter 1

5 02012026 IR RTESS Front axle 1

6 15010053 BIESHh Bushing of front axle 1

22 0L




JERHG. 8 Rear wheel

Fr 5 4 JE 3 A FR His L)
NO. ITtem Code Chinese Description Q ty
1 06010104 JEHEANIG/ % :130/90-15 | Rear tire 130/90-15 1
2 02040401 ERiEL Rear rim 1
3 02012028 IEL RS Right bushing for rear axle 1
4 04020065 S A A Rear brake disc 1
5 15010053 RO 15%M15%1. 25%215  Rear axle M15%1.25%215 1
6 02040402 F Sprocket 1
7 02012027 IR eSS Bushing of rear axle 1
8 #0568 Circlip 58 1
9 UM Valve 1
10 02040403 B 2% 428H-128L Chain 428H-128L 1

23 0




R, V7 #5Front Brake . Muffler

4
i e DY EE & L
NO. Item Code Chinese Description Q ty Y
1 04010122 A B K Front Disc Brake ASSY | 1
2 04010123 J AR A Rear brake ASSY 1
3 04990013 JE R EREAR Rear brake connection plate| 1
4 01050087 AR RO Muffler 1

24 0L



i)

i

=<
O

Rubber Accessories

Fr e DS EE HE L
NO. ITtem Code Chinese Description Q ty
1 06020176-1 A LR IEA (G54 £ | Bottum rubber A of Gas tank 2
2 06020176-2 A 3R B Bottum rubber B of Gas tank 1
3 06020176-3 IS A6 717 5 3712 e Fixing rubber of gas tank 2
4 06020176-7 X ER ) Rubber A of left cover 1
5 06020176-8 FEEEZEMR 025. 5%08%11 | Rubber of chain cover 1
6 0602017612 TS BRHE RR shock absorber rubber 1
7 06020176-9 & HL I S 4 e Rubber of battery bracket 3

8 06020176—

9 060201764 X R Upper rubber of rear fork 1
10 = 06020176-16 PR AR MRz 2 Rubber of fender 4
11 06020176-6 FEA 25 BB 08+026%8 Rubber A for left side = 5
12 06020176~

13 06020176-13 SRR LR Rubber of rear fender 1
14 06020176-5 B2 B Rubber of chain 1

25 0L




INF. &2 Wires and Cable

f
|
-
3 4 5
5 lame] B % FR W %4 R K= A
NO. Item Code Chinese Description Q ty Y
1 10050089 X 3% 2 % /DH250 (5 L) Speedmeter 1
2 08020301 AR Choke cable 1
3 08020300 BE Rk Gear cable 1
4 08020299 VT2 Throttle cable 1
5 08010147 FHLZE Wire harness 1

26 1




B EAE Body cover

¥ 5 AP PP e L)
NO. Item Code Chinese Description Q ty Y
1 03010700 T PR AR AL Front fender 1
2 02012014 B VEHR 57 28 Bracket of front fender 1
3 03031011 F LG A B Cable cover left 1
4 03031007 KT H M= Headlight cover 1
5 03031010 F LA e M Cable cover right 1
6 03031074 R BN BB R, Engine top cover 2
7 03031012 B Chain cover 1
8 03010698 JEN Left cover 1
9 03010699 A5 75 Right cover 1
10 03031013 TH&& Cover of glove box 1
11 03031008 TH& 1
12 03031014 LI & 5 Battery cover 1
13 03031009 JE Ve i /i Bt /DH250,/PP Front of rear fender 1
14 03031019 )ﬁ/}r@ﬂ]ﬁﬁ %?ﬁ?%ﬁ'}ﬂ Decorate cover of rear fender left 1
15 03010710 Ja VR AR S K Rear fender 1
16 03031018 JE VAR A 25 B R Decorate cover of rear fender right| 1

27T 0L




W . 2, Gas Tanl & seat

-
O

|

3

4
FF 5 AP PP = L)
NO. Item Code Chinese Description Q ty
1 05030080 A Fuel Tank 1
2 05010089 A Seater 1
3 10040094 iR E Gas sensor 1
4 10060005 HAETF R Gas switch 1

28 W




ST E/JERE Lights

G I¢ »o

Fr 5 DA EE HoE L)
NO. ITtem Code Chinese Description Q ty
1 09010096 Hi K KT /DH250 Head light 1
2 09020155 il 72 1T Front indicator left 1
3 09020156 A 1T Front indicator right 1
4 09020157 Ja LG AT Rear indicator left 1
5 09020158 JaATER AT Rear indicator right 1
6 09030089 JE RRHRAT License light 1
7 09030088 Ja ST Tail light 1
8 09040016 AR AT Light for gas tank 1
9 09050005 AR a3 Rear reflector 3

10 09060017 JE M Mirror 1

29 0L




T.EA Tool Kit

| nnmnE®D
6

P 5 DS PSS K B
NO. Item Code Chinese Description Q ty

1 16010005 12-147F AR F Open Spanner(12-14) 1

2 16010004 8-10H M F Open Spanner (8-10) 1

3 16010006 XL 22 T] Dual-purpose Screwdriver 1

4 16010008 18X kAL FE BT Spark Plug Box Spanner (S=18) 1

5 16010002 6mmN 7S IR Socket Head Screw Wrench(6mm) 1

6 10990074 HUfR (12V7A) Battery 1

030 W




